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A Study on the Effect of Preheating on White Cast Iron
— Relations of the Effect of Preheating and the
Chemical Composition of White Cast Iron —
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Table 1. Chemical Composition of
Specimens and Test Results
# K e % B & (%) | s 530°C HEH L)
# 4w  C Si [ Mn| S Cr Ohr Shr 9hr |lah1
1 |2.511.02 0.31 0.094 | 0.03| 262 | 0
2 | 2.62|0.95 0.32 0.098 0.03| 277 201 163 159
3 |2.3¢ 1.10 0.27| 0.092 0.03| 207 197 170 163
{244 111 034 0.092 0.03| 201 21| 179 163
5 |2.611.07 0.32| 0.104| 0.03 | 229 223 207 167
6 |2.64 1.06 0.34| 0.108 0.04| 277 262 248 235
7 |2.56 | 0.91 0.32 o 101 | 0.04 | 285 ! 255 217 187
sfz%mQMHHOWTmm,m3zw\m 248
9’1%1m1mw0w7awimyzm.m 179
10 | 2.57 | 1.03 !0.32 . 0.096 | 0.03 | 302 | 201 1 167
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Table 2. Heat Treatment of Specimens
gt | pmmman ( BAFRE ¥
2 F 500 | 950°Cx5HR i i
530° C x 8 i) 500 ' 950°C x5 B§fk] Fs 2l
C | E30°C < 8w W | e TS ™
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Table 3. Chemical Composition and
Test Results _
AR oo R A (% | FBER A )
% - C | si '-Mni S Cl_“l; A| B | C {;:
No.2 2.66 1.04| 0.33 0.100 0.027} 262 | 192 | 174 i
No.28 | 2.55 1.07| 0.3 0.108 0.028 241 | 229 183 9 i
No/20 2.51 1.03| 0.32 | 0.116 0.029 241 | 192 | 163
No.31  2.71 1.02| 0.33 0.104 | 0.036, 248 | 174 149
No.33 | 2.68 1.23| 0.33 0.117 | 0.038 | 248 | 248 | 183 ’
No.3{ 2.59 0.88| 0.33 0.113 | 0.030 | 262| 179 | 149 o
No.39 | 253 1.08| 0.29 0.100 | 0.030 248 159 | 128 ‘;:
No. 42 | 2.64 0.86{ 0.30 o.ogzi 0.041 | 255 | 248 | 183 M
| | | s
No.44 | 2.72| 0.86 0.3z 0.094 0.039 | 269 201| 19 s
No.45 | 2.60 0.83 0.32 0.102 | 0.036 | 302 | 241| 179
No.48 | 2.46 0.98| 0.31| 0.097 | 0.037 | 277 | 262 | 207 ol
No.51  2.51 0.86 0.31| 0.101| 0.037 | 277 201 | 174 (x30
No.52 | 2.63 1.04 0.3 0.089| 0.033 241| 217 | 183 B T i o B M oo kO
| | | | l _ dn. Fig. 1. The Effect of Preheating Time
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Fig. 2. Influence of Preheating Effect
1st and 2nd Stage of Graphitizing Rate
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Table 4. Thermal Treatment Cycle

of Specimens

E Bowm oM o 4 2 n
Si % o | -
0.9% LLF | 930°Cx8hr §i¢s  530°C x5 hr+930°C x8 hr iy
1.2% Lll- | 930°Cx3hr 4% 530°Cx5hr+930°C x3 hr i
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Table 5. Test Results
A H BE SRS A (L | EEE/mm?
Si % 1 I 1 | I
0.88 217 201 7~10 11~16
0.88 229 912 Js .4 3~ 5
0.82 241 235 0~1 | 4~5
0.77 269 ? 229 5~ 6 ' 14~19
1.30 293 187 9~ 12 22~ 24
1.29 201 197 15~17 22924
1.26 201 159 20~25 |  49~53
1.23 229 207 9~ 12 17
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Table 6. Test Results
AR | B E Ry AR mm?
Si 9 ] | F | | I
0.94 288 217 3~ 5 923~27
1.02 277 212 . [
1.16 263 207 3~ 8 923~.27
1.26 - 212 = —
1.28 293 212 13~15 23~27
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Fig. 3. The Influence of Si Content
on Preheating Effect
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Table 7. Test Results

i ge 8L &5 g (Hp)
Si % | | | fi
B 5 277 ‘ 192
+0.075% 197 192
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Table 8. Test Results
= | BE S0 &% B (Hp) B3/ mm?
Mn ¢ l I l | I
_ _ ] i
0.30 235 M6 | 85 80~90
0.35 235 | 149 - —
0.40 235 | 167 l;' 9.3 45~55
| I
0.42 —_ 174 ' < i
0.46 - 192 h 0~ 1 37~ 46
|
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Table 10. Test Results
Foor | g R oR (Hp TSRS/ mm?
Cr% | I I 1 |
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Table 11. Test Results
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Table 12. Test Results
# I g M & O (Hp)
Al g | | E
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Table 13. Test Annealing Cycle
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